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Sample Description F£&#ik:

I E

SERE

Nominal Voltage Rated Capacity
_ 3.7V 2600mAh(9.62Wh
PrfRE E HUE 7 ( :
Standard Charging Max. Continuous
Current 520mA Charging Current 1300mA
Pt 7 B BRI K 7 L B
Limited Chargi
e SRe Cut-Off Voltage
Voltage 4.2V T 1 3.0V
7 8 bR 1 8 R
Max. Discharge Current 2600mA Appearance of Samples | Pink and Cylindrical
BT B i Feah st L EAR GRS
Classificati f
s;i::;a one Small Lithium ion Cells | Size of cell (DxH) N
B 260 NV F S SR
Receiving Date 2017-01-19 Comple’nryg Date 2017-04-01

Remarks &1 8:

Cells of A1#-A10# are fully charged at first cycle;
Cells of A11#-A15# at 50% of the design rated capacity at first cycle;
Cells of A16#-A25# at first cycle in fully discharged states;

Cells of A26#-A35# are fully discharged after 50 cycles;

Test environment condition: ambient temperature: 15-25°C, ambient humidity: 40-70%
T ATH-AT108— IR IEH % HR A

BT AT#E-A1A— IRTEH G 50% 78 HUR S ;
B A16#-A258 N — RIS 78 & I RUIR 255
B A26#-A35# K 50 MEH FE SR A
BUIEHE R FEERE: 15-25C, FEEE: 40-70%

Summaries of testing i1 I
Each cell type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the same

cells. Tests 6 and 8 are conducted using not otherwise tested cells.
B AR R ST AETS IR . LA ERRNY —Ad S LT RBTIETS. KTe
AT 8REAL A 4 53 #Ma 3R id By e s

In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M-M;)/M;x100

AT EUFEERR, THUTLNE:

J B K (%) =(My-M2)/M1 % 100

the values in Table below, it is considered as "no mass s,s”«\( + o LN\

- %

Where M is the mass before the test and M, is the mass aﬁaﬂh’eﬁtest&When mass loss does not exceed

Shenzhen NTEK Testing Technology Co., Ltd.

Tel: +86-755-6115 6588
http:/Amww.ntek.org.cn

Fax: +86-755-6115 6599

SR MR AT A 0 8, M 55 O . U R %Xﬁﬁ?ﬁ@?ﬂmﬁ RN “HRBRE” .

Page 3 of 16
BIW e m

7 NESHN

4N Ml M N



ik & 4% 5 /Report Ref. No.: NTEK-2017DC0119005S-R1

Client Roofer Energy Technology (Baoshan) Co., Lid.
ZHR BAEREIREHE (L) FRAH /
Address Roofer Industrial Zone, Baoshan Industrial Park, Longyang District, =
it Baoshan, Yunnan, P.R. China I
ZHARLTERAR G TRERSETIE g
Manufacturer Roofer Energy Technology (Baoshan) Co., Ltd. \
i BRAERETRRE (R ARRAH
Address Roofer Industrial Zone, Baoshan Industrial Park, Longyang District,
Hohik Baoshan, Yunnan, P.R. China
Z R4 Dl i B B X 4R 1Ly T %R I X B 4 Tl (R
Name of samples Lithium lon Cell
Feah &R BT RS
Model/type reference
e INR18650-2600A
Trademark
Bk ROOFER

Tested according to M0 4E:
Amendments to the Fifth Revised Edition of the Recommendations on the Transport of Dangerous Goods,

Manual of Test and Criteria, section 38.3 lithium batteries (ST/SG/AC.10/11/Rev.5/Amend.2 section 38.3).

BaE RTFREREHNENS, RAREFR), BREITREE 2, $=8%, 38.3 FHEBMER (
(ST/SG/AC.10/11/Rev.5/Amend.2 5 38.3 #1)
Test items §i1 B :

Test T.1: Altitude simulation Wik T.1 /4 il Test T.5: External short circuit JUif T.5 b4 8%
Test T.2: Thermal Test @ik T.2 BRER% Test T.6: Impact #lik T.6
Test T.3: Vibration #ifif T.3 #&zh Test T.8: Forced discharge 13X T.8 3@l

Test T.4: Shock ik T.4 i
Test Conclusion #ii%5i6:

The Lithium lon Cell submitted by Roofer Energy Technology (Baoshan) Co., Ltd. tested according to
Section 38.3 of Amendments to the Fifth Revised Edition of the Recommendations on the Transport of
Dangerous Goods, Manual of Test and Criteria (ST/SG/AC.10/11/Rev.5/Amend.2).

Test results: PASS

R ERRER R (i) FRAFRZMER FROEREREAE TR EYEHOENS, Wi
PRAEFMD), BREITRIZIE 2, £=#45, 38.3 W HMER(ST/SG/AC.10/11/Rev.5/Amend.2 5 38.3 ¥)
HEAT PR

MAER: &%

Tested by: Reviewed by:é Z ? Approved by:

EHA }gé%&g TN  ;ﬁ¢f e A
LRTE EX
/7% - g

'\: 3 j
K";‘"‘ {47.7.»\;\ i l;\j% i}; % 51 _4/
N ‘\ \1&)& j ",- ) ’/'!l
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Mass M of cell or battery Mass loss limit
AR B AL Y R AR R R E
M<1g 0.5%
1g=M=<75¢g 0.2%
M>75g 0.1%

Intest T.1 to T.4, cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell after testing is not less than 90% of its voltage

immediately prior to this procedure.
EMATIET4d, BEFTHELER. LMK, THEE. THRERLEXA, HASMBRESERBREN

T i R A F R AL AT X — 30 AT o FEA990%

Test equipments &35 %

N170 Battery test system H1ibAs 3 & 4t
N171 Electronic balance HFXF

N172 Low pressure chamber iS55 4
NO77 Programmable Temperature & Humidity Controller T2l lHIR1EIEH
N173 Vibration test system 3Rzt &% g

N174 Hydraulic Hoist Vertical Shock System #/%% & bl R %

N175 Short circuit tester 42 %tk

N177 Explosion-proof chamber B8
N178 DC Source Hiil R

N180 Digital multimeter #{% R 7B &%
N185 uR1000 recorder uR1000 12 F{X
N176 Battery Impact tester 8 i3 i 38 bl

Shenzhen NTEK Testing Technology Co., Ltd. nge 4 of 16
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Test Procedure lRFEF
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Pretreatment
kb2
Y
Marking
IR
A
y y K
Samples of A1#-A10# Samples of A11#-A15# Samples of A16#-A35#
ATH#-AT0#EE & AT1#-A15#F G A16#-35#F1 fh
y
Altitude simulation
o FE AL
Thermal test
A 4 y A
Vibration Impact Forced discharge
PR3l Hir oy SR
y
Shock
i
y
External short circuit
Sh B AT B
y y A\ 4
y :
Finished test .
v A4 L W
MR S I
— % - '7;-,-’ BN\
; }} U ‘g
1\ :’:{‘/» } [} ) \:fij‘\fh}
g5
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Photos of sample &8 H
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Test results MR 4
Test T.1: Altitude simulation JRAT.1: #AHEL

Test method #4 77i%k
Cells are stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature (20 + 5°C).

I8 BN B AL R 745 T 8K T11.6 kPafI FFBE R B (20+5°C) TR E 6/t

Requirement ER
Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the

open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this

procedure.
HOATERE. ot <. ThE. BRREALEK, #HSMNKRHESERRE NFBEESDTHAEH#ITZ—

SIS AT L RI90% -

Test Data showed in table below MiX%iE LT F*

Pre-test i3 #l After test 38 /E Mass Voltage after
: / test/ voltage
State of sample No. Mass Voltage Mass Vbltage loss re-test (3) Results
BEKE | % | RE | 4E | WE | @E | AE# f_ﬁﬁ iy | < T
j=] S
(9) V) (@ V) (%) AR
A PASS
Al# 46.242 417 46.242 417 0.00 100.0 o
=
PASS
A2# 46.107 418 46.107 4.18 0.00 100.0 o
(=1
PASS
A3# 45.468 418 45.468 418 0.00 100.0 "
[=]
PASS
) ) Ad# 46.362 417 46.362 4.17 0.00 100.0 "
at first cycle, in =
fully charged PASS
iy AS# | 46044 | 418 | 46044 | 418 | 000 | 1000 N
states &
—RIEH PASS
ﬂ%‘ e AB# 46.108 417 46.108 417 0.00 100.0
RE &
PASS
AT# 46.193 417 46.193 417 0.00 100.0 i
PASS
A8# 46.293 4.18 46.293 4.18 0.00 100.0 "
PASS
AS# 46.507 417 46.507 417 0.00 100.0 o
PASS
A10# | 45.870 417 45.870 417 0.00 100.0 ™
P
7 W F 3‘\
Notes 7+ 7¥: f‘.&}'( Y
After the test, there is no leakage, no venting, no disas'sembly, no rmre and no fire.
Shenzhen NTEK Testing Technology Co., Ltd. : = ’:/ Page 7 of 16
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NTEK #4%iS/Report Ref. No.: NTEK-2017DC01190055-R1

WIS, BERBE. RS, RRE, RERMRRA.
Ambient temperature FEE A 23.0C

it |

Test T.2: Thermal test WAT.2: EERE

Test method ik 77 i%
Cells are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by storage for at

least six hours at a test temperature equal to -40 + 2°C. The maximum time interval between test temperature
extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test cells are to be stored for
24 hours at ambient temperature (20 + 5°C).

SN EARBRESET2L2CHEH THRREDNT, EEHERREESTA0L2CHEN THEELS
A P DRI AR BE 2 A Y B R 8] (8] R 3070 8. ILFRFFERHAT, HERI0K, BERAARBHETE
IR E(20+5C) FTHER24/N0T .

Requirement 3k
Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the

open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this

fem e

procedure.

MTITSR. Tl TR, TRBMERA, A8 MK aERRE T8 G E RN TRZER FiX—
oI AT 990%

1

Test Data showed in table below F i E#E 1L T %

Pre-test RE&AY After test 365 — Voltage after
test/ voltage
State of sample | No. Mass Voltage Mass | Voltage loss re-test (%) Results
MRS | 5% | RE | K | AR | wE | mEm| DO D | sR
v V) | % (% -
(@ V) ) V) (%) RIS
PASS
Al# 46.242 4.17 46.229 414 0.028 99.28 o
A
PASS
A2# 46.107 4.18 46.091 4.15 0.035 99.28 pon
PASS
) A3# 45 468 4,18 45.457 415 0.024 99.28 o
at first cycle, in _ &t
full PASS
ulycharged |\ | ae3s2 | 417 | 46349 | 414 | 0028 | 9028 Y
states &
— AR R .
AS# 486.044 418 46.031 4.14 0.028 99.04
K& &%
PASS
AB# 46.108 417 46.096 415 0.026 99.52 P
PASS
AT# 46.193 417 46.180 | .443-.| 0.028 99.04 -
T 2 BN ki
% RN PN PASS
A8# | 46203 | 4.18 46.. 79, [ 415 -9:030 99.28 s
- = o
Shenzhen NTEK Testing Technology Co., Ltd. 4::(,\/ 2,1 Page 8 of 16
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NTEK # %% S/Report Ref. No.: NTEK-2017DC01190055-R1
PASS

A9# | 46507 | 417 | 46.495 | 414 | 0026 | 99.28 -

=

PASS

A10# | 45870 | 417 | 45858 | 414 | 0026 | 9928 i

&

Notes yE#:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WS, BERER. RS, REE. KBEREX.

Ambient temperature F & 21.0C

Test T.3: Vibration WXT.3:

Test method #llik 75i%

Cells are firmly secured to the platform of the vibration machine without distorting the cells in such a manner as
to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a
total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of
vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep is as follows: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz
is reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 g, occurs (approximately 50 Hz). A peak acceleration of 8 g is then maintained
until the frequency is increased to 200 Hz.

BEEETRESE 6@, BRFERBEEY, FEREMER T SEILAE B IRS) . IRBIMR IR, MEHAEE
7 HzF1200 Hz L (6], FEET7 Hz, 1AM ER1504. XKt BAY A EHEENEBEEF NS
I AEREHETI2K, BRI Leh— MR T RLASREERE.

MEAFHT R N7 HzFF o, R g MBI, BBAEET8 Hz. BEHREERT0.8mm (BfH
1.6mm) , FFIINFIFE FWEE IE A T8 g, HFELIA50 Hz) o 505 {E N5 (R IF 768 g, B S4TSR Y 1 £1200
Hz.

Requirement 3k
Cells meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and if the

open circuit voltage of each test cell after testing is not less than 90% of its voltage immediately prior to this

procedure.
BEAXER. TS, THE. THBEALRK, 3 EEN R 8 RD S T8 B E R F T X —

I R EF90%.

Test Data showed in table below MR EHE L T &

Pre-test {377 After test R3% 5 - Voltage after
test/ voltage
State of sample | No. Mass | Voltage Mass | Voltage loss Results
pre-test (%) G
AN

: %‘t\ o= . i) 5. g
FE R %% | RE | wE | AR B PR e ra
(@) V) P £ A ey

atfistoycle, in | A1# | 46.229 | 414 | 46229}, 414 | 080°| 1000 PASS

Shenzhen NTEK Testing Technology Co., Ltd. H “4’:‘\‘, / i Page 9 of 16
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fully charged ) “&
s AZ# 46.091 4.15 46.091 415 0.00 100.0 oy
—IRIEH G ' ' ' ' ) ) GLi
RE PASS
A3# 45.457 415 45.457 4.15 0.00 100.0 P

=t
PASS
Ad# 46.349 4.14 46.349 4.14 0.00 100.0 pon

=}
PASS
A5# 46.031 414 46.031 4.14 0.00 100.0 -
PASS
Ab# 46.096 415 46.096 4.15 0.00 100.0 P

=]
PASS
AT# 46.180 413 46.180 4.13 0.00 100.0 o
PASS
AB# 46.279 4.15 46.279 4.15 0.00 100.0 o

[=]
PASS
AS# 46.495 414 46.495 4.14 0.00 100.0 o

[=]
1 PASS
A10# | 45.858 4.14 45.858 4.14 0.00 100.0 o

=]

Notes #%f:

After the test, there is no leakage, no venting, no disassembly, ‘no rupture and no fire.
#ilja, BERER. RS, REBE. RERAKRRA.
Ambient temperature ¥HEE: 19.0C

Test T.4: Shock ik T.4: M

Test method it 77 i3
Cells are secured to the testing machine by means of a rigid mount which will support all mounting surfaces of

each test cell. Each cell is subjected to a half-sine shock of peak acceleration of 150 g, and pulse duration of 6
milliseconds. Each cell is subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18 shocks.
WIS R R E AR E E, AT RES MR AN TS REE. S4BT 2 SBEMER
150 gkt FFEEHT [E)6 mskyf EsZimrdi. S BMETESN LHBEMNBERE UM TN HEE =Kk
i, BEERTMEZ=0wds, BIE2F18KME.

Requirement ER
Cells meet this requirement if there is no leakage, no venting, no disassembly no rupture and no fire and if the

open circuit voltage of each test cell after testing is not less than rts voltage immediately prior to this

I >

procedure. T
HEHLER. TS, TRk TREMEEA. #ﬁ%&é‘* umi&fﬂwa‘mm%rmxw—ﬁzwmz«-

X% B H S 1990%. g,:;?; ki
- | t
. " e ] ;
Test Data showed in table below JR$HE W F & \ . \i 1,. - W X/
W IME /
Shenzhen NTEK Testing Technology Co., Ltd. N/ J :;1/‘( Page 10 of 16
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Pre-test 3G HT After test 38/ Mass Voltage after
test/ voltage
State of sample No. Mass Voltage Mass Voltage loss re-test (%) Results
e (]
BaKE | HE | RER | RE | RE | 4E | RER ;%%@ R
v % (% S
(@) V) (9) v) (%) RIS A LR
PASS
Al# 46.229 4.14 46.229 4.14 0.00 100.0 &
=
PASS
A2# 46.091 415 46.091 4,15 0.00 100.0 .
=
PASS
A3# 45.457 4.15 45.457 415 0.00 100.0 .
PASS
_ Ad# 46.349 414 46.349 4.14 0.00 100.0
at first cycle, in &
f h d PAS
ully charged | jcu | 46031 | 414 | 46031 | 414 | 000 100.0 s
states &1t
s \’ H{ N 3o
&-ffé. }:‘E‘)ﬁ@ AB# 46.096 415 46.096 415 0.00 100.0 PASS .:
W& { &
PASS ’F
AT# 46.180 413 46.180 413 0.00 100.0 =
= T
PASS .
A8# 46.279 4.15 46.279 415 0.00 100.0 -
P
AS# 46.495 4.14 46.495 4.14 0.00 100.0 :SS
PASS
A10# | 45.858 4.14 45.858 4.14 0.00 100.0 ~
Notes {F#:

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.
WiE, BERBR. RS, REE, RERMREX.
Ambient temperature ¥ EE A 21.7°C

Test T.5: External short circuit JiRT.5 JEB5EE

Test method Uik 77 i%
Cells to be tested are temperature stabilized so that its external case temperature reaches 55 + 2°C and then

the cell are subjected to a short circuit condition with a total external resistance of less than 0.1 ohm at 55 £ 2C.
the cell external case temperature has

durssfor thie,test to be concluded.
R A WRR R PR MRS, I AREERE5 20 A 55 +2C FRTBI I/
F0.1Q HIKERE &b ﬁ%wﬁtﬁ?ﬁﬂ}@E%%iﬁ)ﬁiﬁﬁ%iztﬁﬁ%%@g/j\;y.]; 0t R LB N BT

This short circuit condition is continued for at least one hour

i -+

i » |
‘ . \ & B}
Requirement &3k A e b

Shenzhen NTEK Testing Technology Co., Ltd. s
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599 ...
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Cells meet this requirement if their external temperature does not exceed 170°C and there is no disassembly,
no rupture and no fire within six hours after test.

RIS TBEAREE170C, HFAERRIE S RRKE6/MTATHRE. THE, TEX.

Test data showed in table below JRXEIEN T#E

The Highest t t
State of sample No. . i ;z ;; : :p:ra - Results
BERRE e - 45
(C)
PASS
Al# 72.7
EH
PASS
A2# 77.0
&
PASS
A3# 731
ey e
PASS
Ad# 69.4
G
t first cycle, in full PASS
at first cycle, in fully AS# 677
charged states EH&
— RTEH G AR PASS
R AB# 75.4 N
cxid
; PASS
AT7# 721
g
A8# 71.9 TR
) &
AS# 721 g
' a1
A10# 73.0 g
' A
Notes 7E#:

There is no disassembly, no rupture and no fire within six hours after test.
BNTERRSE 6 i SRR, REER, KA.
Ambient temperature F iR 22.9C

Test T.6: Impact #KT.6: H

Test method i 7 ik
Each component cell is to be placed on a flat smooth surface A 15.8 mm £0.1 mm diameter, at least 6 cm fong,

or the longest dimension of the cell, whichever is g Typ'g tainless steel bar is to be placed across
the centre of the sample. A 9.1 kg £ 0.1 kg mass ;s tbgp péB /fvpma height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled Yanner using a ﬁeax;fnctlon!ess vertical sliding track or
channel with minimat drag on the falling mass. Thevemcal track or ch’ gei used to guide the falling mass shall
Page 12 of 16
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be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the

longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test sample.
Each sample is to be subjected to only a single impact.

BT RS FERNER L. R 316 MG WERRERFE DL, WEERE 158101 X, KEE
A6 EXK, SEEHRERE, RMoHFEAH. B8 01101 kg HEEM 6112.5 B KL 2E B9k
PR, EA-PNTEHEEN. MG EEAAHRIOEE SHREEMLEH. EHESVREEHT
I REEIBSKPEBRTME 00 FHET.

BRBEHNERE, YHNSREFEETHSRE R ONER 158101 BASHERNAMEL. 8
WEREZ— K.

Requirement sk
Component celis meet this requirement if their external temperature does not exceed 170°C and there is no

disassembly and no fire within six hours after the test.
JFAF USSR E T 170°C, # BERRSE P RRRE6/IN A LA, TEK.

Test data showed in table below H %3 B F %

‘| The Highest temperature
State of sample No. efﬁijtz ;; 5 ﬁ?ﬁ; Iiu Results
BRI & %5 o GR
()
PASS
Al1# 84.0 n
E =
. PASS
at first cycle at 50% of A12# 120.0 "
o |
the desi ted
e esung rate ASS
capacity A13# 123.7 &
— R 50% % -
Afﬁﬂ:t: ; o 75 B, PASS
W3 A14# 124.2 "
[=]
PASS
A15#%# 121.6 &
Notes 7

There is no disassembly, no rupture and no fire within six hours after test.
HIBERMBE 6 /I RS, REK.
Ambient temperature *F5GIRIT: 18.9C

Test T.8: Forced discharge #lJi T.8: HRHHHE

Test method ik 7773
Each cell is forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply

at an initial current equal to the maximum discharge curre; ecifie the manufacturer.
The specified discharge current is to be obtained by ¢ nect ret ’%5 oad of the appropriate size and
rating in series with the test cell. Each cell is forced dfsg.gg}bed for a tire 'mfa{val (in hours) equal to its rated
- B
§ "'3_,'% Page 13 of 16
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capacity divided by the initial test current (in ampere).

FABGERFRE TS 12V BN BB ERRERH RS THIEHA TR AR B RN &4 TR
Tef R b —4NIE 2 K/ Y i BE R o BB DR T B R /R R IR . BRI R ) (R h) %
FrRSHEIE EER IRBARM BB (AL A).

Requirement Esk
Component cells meet this requirement if there is no disassembly and no fire during the test and within seven

days after the test.
HUERRIEYMRRE 7 RATHEE TEX.

Test data showed in table below X ##E . T %

Discharge curmrent: Test voltage: Total time of discharging:
52 ] 5L Rl LA R k. A (]«
2600mA 12Vvdce B80Minutes
State of sample No. , Results
RS WS ZR
PASS
A16# P
PASS
A17# sk
PASS
A18
: X
PASS
A19# o
PASS
at first cycle, in fully discharged A20# o
states =
e - PASS
—RIEH LM AR S A21# .
Ry
PASS
2#
- &
PASS
A23# o
PASS
A24# )
L
PASS
A25#
CEid
PASS
A26#
R
— PASS
after fifty cycles ending in fully A27# .
: gtk
discharged states DASS
50 MEF LM ERE A28# o
. ok
/7 4N\ PASS
A% [ £\
\ A%

| Page 14 of 16
) E14W K16 R

Shenzhen NTEK Testing Technology Co., Lid.
Tel: +86-755-6115 6588 Fax: +86-755-6115 6599
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B PASS
A30# ’
=
PASS
A31# i
[=]
PASS
A32# I
PASS
A33# o
PASS
A34# "
PASS
A35# P

Notes ##¥:

There is no disassembly and no fire during the test and within seven days after the test.
B R R AR E 7 R R, REX.

Ambient temperature PR 22.9C

*******End Of Test Report ﬁﬁﬁ%gﬁ*******
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Important
FEEI

The test report is invalid without the official stamp of NTEK and Paging seal of NTEK.
AMEPLEELFALE, WEELH.
2. Nobody is allowed to photocopy or partly photocopy this test report without written
permission of NTEK.
REF LT RAEEAE, THBIEHFRES.
. The test report is invalid without the signatures of Ratifier, Reviewer and Testing
engineer.
FREPLMMBAN. FEA. RERAZL L.
The report is invalid when anything of following happens - illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
REEL. 86 A, BH. Bk, SCUESARRESRMREBER.
5. Objections to the test report must be submitted to NTEK within 15 days.
MIREBEFRN NTFRBREZHRISKARELTRE.
6. The test report is valid for the tested samples only.
AR A AR L
7. The Chinese contents in this report are only for reference.
ARG PP X ABTNHESE,

—

w

P

BIH LR M AT R A5

Shenzhen NTEK Testing Technology Co., Ltd.

Hohk: RINTERXPG 2 ZBEARIEE B 1 &

Address: 1/F, Building E, Fenda Science Park, Sanwei Community, Xixiang Street, Bao'an District, Shenzhen
518126 P.R. China

Tel: +86-755-6115 6588

Fax: +86-755-6115 6599 P

Email: coco@ntek.ora.cn Kevin@ntek.org.cn VAN H “\

http://www.ntek.org.cn FR =N

Shenzhen NTEK Testing Technology Co., Ltd. | a3 ? Page 16 of 16
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Tset Report
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5% 5 ReportNo AGC025691904015A01

& U TR

Sample " Lithium-ion Battery Pack f
ﬁ':;':_ﬁ'l v "?.a
T 18650-2P
Model o =
THEHAL . TR R A A
Applica nt ’ SHENZHE_N BQFUNE_!:-JG BA_‘I’_TER‘-’ CO.,LTD
%% ALY \==. \
Issue Date 21:!19-{!4-1{._ ¢ &,
-‘_‘_\-‘- f;.-"

p——

e
The rasu Itnyzaﬁg«:lh fhhp report rafar only to the sample(s) tested uniess otherwize stated and the sampla{s} ara retained for 30 da vs anly. The documant

is issuad byAGT, this ﬂﬂ'f*:f’fl?)&. L cannot ba reproduced axcepl in Tull with our prior written permission. The mare details and the authanticity of the report will ba
confir mellllhlcﬁltp' twww. AgCaTEr.com.
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Altestation of Ghobwal Complianoe m 2 1':'1: -J'J\' B -Ij‘l:

1. B4R Sample Description

R T L RS 186502
Sample Name Lithium-ion Battery Pack | Model Name

BRLE 18650-2P (kriRefiii: 3.6V it 5200mAh, 35 i bifl e fE: 4.2v)
Specifications R B PEEPSRES =

P

Mumber of samples b

SRHITN & IR A R S

Attestation of Global Compliance (Shenzhen) Co., Ltd,

RN T S % R 2 B WA BT = Tk ER S 1.2.34 5 2 5—&
2/F., Building 2, No.1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang,
Baoan District, Shenzhen, Guangdong, China

R T8 e Lt B4 )

SHENZHEN BOFUNENG BATTERY CO.LTD

PRI T8 o B IR B e T A e e i A )

A Building Plant,Chun Yang Industrial park, Zhu Gu Shi Road Wu Lian
Community, Long Ghqu Street,Long Gang District, Shenzhen,China

PN 0 E fE ralA PRE 4h ]

SHENZHEN BOFUNENG BATTERY CO_LTD

RN T B MR AT T A I P e T R R e Tl A T

Wt aa =2
Testing laboratory

EFE W R Mkl
Applicant Address

A = i B Hachk

Manufacturer Address i 5
A Building Plant,Chun Yang Industrial park, Zhu Gu Shi Read,Wu Lian
Community,Long Cheng Street, Long Gang District, Shenzhen,China
i | SERL
E:WE i 2018-04-15 2019-04-17
lient Date Completing Date
ik
£k Pass
Conclusion

BEEEW: 2019-04-17

ERE A - HEA T HHEHE A
Tested by hﬁ.“&- Reviewed by ﬂ' ,1:].%— Approved by M.*

repart rafar onby 1o the sample{s) lested uniass otherwise stated and the sample)s) are relained for 30 days anty, The documant
ARl cannot be reproduced axcepl in Tull with our prior written parmission. The more details snd the authenticity of the report will be

The results shEiamm Fead)
i=issued b ., this -JGLé&!
confirmedgittitip .'fwww_aﬁt%lh: Lcom.
o
No.18 E0018531
Tel: +88-T55 2908 1855 Fax: *86-T556 ZB00 B4 A4 E-mall agci@age-cet.com o 400083 2118

|
Acd:2IF. , Bulkling 2, No 14, Chiaxi Safmved Technical Industnial Park, Gushy. Khdang, Baeoan Digiriel, Sherzhen, Guangdong Ching
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2. #limdE Standard

<United Nations Recommendations on the Transport of Dangerous Goods: Manual of Tests and Criteria>
IR B S T ke s B A b F AL (ST/SGIAC.10/11/Rev6)

3. BRI H B & i Test Item And Conclusion

M0 El e P CHF ALY Samples Number 4518 Conclusion
78 i Overcharge B1-B3 i Pass
4. PR FIE Test Method And Verdict s HiE
Result Verdict

U W1 P
Owercharge See Table |
6 FEL L 0 200 e A O B R R TR R R A . B R LR | EATE, Bk, | P
. No disassemble

(a) AR e T FE R P H AN T 18 (RB U g ) B R AL | and no fire.
FTE e PR ER AR T EG 22 TR P M E b

(b) G E A FE s AT 18 {RAT, SRBG e /b e LR o K e
R 1.2 5.

OG0 P FEFR R R T AT, AT WA R (] B R 24 A

The charge current shall be twice the manufacturer's recommended maximum
continuous charge current, The minimum voltage of the test shall be as follows:
(a) When the manufacturer’s recommended charge voltage s not more than
18V, the minimum voltage of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V,

(b) When the manufacturer’s recommended charge voltage is more than 18V,
the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.

Tests are to be conducied at ambient temperature; the duration of the test shall
be 24 hours,

ek i A u e R B E 7 A ek, Sl
Rechargeable batteries meet this requirement if there is no disassemble and no
fire during the test and within seven days after the test.

i raport refer anly to the sample(s] lestod unless otherwiss slated and the sample(s) are refained for 30 days only, The document

Is issuad by PG, this dociei cannet be reproduced excapt in full with sur prior writlen permission, The more detalis and the auihe nticity of the raport will be
confirmed & l‘_ﬂllp AL agciﬁ BYL.Com.
9 No.18 E0018532
mpliance Tel. +B6-T55 2908 1955  Faw: +B6-755 26008484  E-mail agofago-cerLcom @ 400 080 2118

Add: 2F. . Busicing 2, Mo 1-4 Chuas Sarssi Technical intlusirial Park Gushy, Xigang, Bacan Disinct, Skenzhen, Guangdang China
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Aiestalion of Globsl Compliance i ST |

Ti.: ! it 72 # Overcharge

i:‘lﬂmﬁf R i 58 i ﬁﬁﬁﬁﬁ ek ot r_
No. Voltage (V} Current(A) Whether disassemble, fire (Y/N) Conclusion
Bl 8.4 8 Mo disassemble and no fire, Puss
B2 8.4 8 Mo disassemble and no fire. Pass
B3 8.4 8 Mo disassemble and no fire. Pass
B4 g4 8 Mo disassemble and no fire, Pass
B5 8 4 8 Mo disassemble and no fire. Pass

5. B4 Test equipment

AGC-BT-ED93

B F#E Digital multimeter

AGC-BT-ED67

Al i 5 & Battery test system

Tha results sy
isissuad b )
confirmed %‘hlu‘.‘ﬂmw.a‘gn?gal Leam

gl raport rafer only to the sample(s) tested unless otherwize stated and the sample(s) are retained for 30 days anly. The documeni
ikt cannol be reproduced except in Tull with our prior written permission. The mare details and the authanticity of the report will be
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Nelog B X R
6. HSE A Sample Photos

LpgL report refer only to the sample(s) lested unless otharwise stated and the sample(s) are retained for 30 days only. The decument
BRL cannot be reproduced axcept in full with awr prior written permission, The more details and the authenticity of tha report will ba
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I

Statement

T AR S T A AR O % F SEREE A SR SR TR
This report is invalid without the special seal for report of AGC and the signatures of approver.
2, AR B RN RS R
This report is invalid if it is blotted out and deleted.
3. FIEMAAERME R R, NTEHR Sz DR+ R H A R .
If the applicant has any questions about results, shall submit to AGC within 15 days.
4. FARE OO P ATER S .
This report is responsible for the sample provided by the client only.
5. REFMALVEA, PRHSER. FHERSTAR.

This report shall not be reproduced except in full ,or extracted without the written approval of
AGC.

6. FFBAMI AR LR, AR A AR AT (T 2 BT

The client should provide samples and relevant data,otherwise we will not bear any relevant

responsibilities.
Y -
***End of report***
The results spb ’.-Ii‘l m kL rapart rafar only to the sample(s) tested unless otherwise stated and the sa mple(s} are retained for 30 days anly. The document

is issued byRGC, this ﬂﬂﬁfﬁ'ﬁ}.l cannot be reproduced axcept in Tull with our prior written permission. The more details and the authenticity of the repart will be
confirmedgihip: Yo, AT EH com.
o |
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